



APPLIED TECHNICAL SERVICES, INCORPORATED

1049 Triad Court, Marietta, Georgia 30062 • (770) 423-1400 Fax (770) 424-6415

CHEMICAL TEST REPORT

Ref. C139325

Date May 6, 2009

Page 1 of 2

Customer: Kandi Corporation, 946 Main Street, Safety Harbor, FL 34695

Attention: Dave Riba

Purchase Order #: K042809

Part #/Name: See Results Table

Material Designation: Mineral and plastic materials

Special Requirement: Samples prepared using microwave digestion techniques for lead analyzed.

Lab Comment: ICP atomic emission techniques utilized to analyze for lead as per ASTM E1479-99(2005).

Test Results

Composition: (parts per million)

Identification	Pb						
<i>CPSIA Section 101 requirements for lead</i>	600 Max.						
CraftSafe HotFix Blue Rhinestone	22						
CraftSafe HotFix Orange Rhinestone	42						
CraftSafe HotFix Red Rhinestone	50						
CraftSafe HotFix Small Clear Rhinestone	62						
CraftSafe HotFix Large Clear Rhinestone	56						



Prepared by: D. M. McKay
D. M. McKay
Senior Chemist

Approved by: P. E. Rogers
P. E. Rogers
Manager

This report may not be reproduced except in full. This report represents interpretation of the results obtained from the test specimen and is not to be construed as a guaranty or warranty of the condition of the entire material lot. Measurement uncertainty available upon request where applicable.